s“‘w’ ,
\\-._-..// :

arag

ANS National Accreditation Board

7
o

)

fwscr

World Standardization Certification & Testing Group (Shenzhen )Co. ltd.

”/Nf T

P —— ACCREDITED
e : — — - N
7 —— T,
‘ i ,/I'j 4 \ \\\. TESTING LABORATORY
| Tl i\ Gentificala Number: AT-3951
|
I

| TEST REPORT

FCC ID: 2AIZN-X6857
| Product: Mobile Phone
Model No.: X6857
Trade Mark: Infinix
Report No.: WSCT-ANAB-R&E250100002A-NFC
Issued Date: 14 February 2025

Issued for;

INFINIX MOBILITY LIMITED

. FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN MEI
: STREET FOTAN NT HONGKONG

Issued By:

World Standardization Certification & Testing Group(Shenzhen) Co.,Ltd.
Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan
Street, Bao’an District, Shenzhen City, Guangdong Province; China‘
TEL: +86-755-26996192 XS NG
FAX: +86-755-86376605 :

Note: This report shall not be reproduced except in full, without the written approval bf Woﬂd
T Standardization Certification& Testing Group (Shenzhen) Co., Ltd. This document may be altered
or revised by World Standardization Certification& Testing Group (Shenzhen) Co., Ltd. personnel

| only, and shall be noted in the revision section of the document. The test results in the report only
| apply to the tested sample.

|

|

|

|

!

i ADD: Building A-B,Baoli'an Industrial Park,No.58 and 60,Tanglou Avenue, Shiyan Street, Bao'an Di City, Guangdon
TE 26996053 26996144 FAX :0086-755-86376606 E-mail: fengbi Http
Me ) (WSCTSA)

Page 1 of 26



ey,

® S
ws [r World Standardization Certification & Testing Group ( Shenzhen ) Co.,ltd.

Report No.: WSCT-ANAB-R&E250100002A-NFC Sl e e
TABLE OF CONTENTS
N I 2SS A O =Y g A o= 1 {0 ] o I R 3
2. TesSt ReSUIt SUMMAIY ......oiiii e e e s 4
_EIANSERERT-CO ., 7 NN AVW O L ] AN AW L] ANSSSSSAW I L] B 5
O C 1T a (=Y = W ok (0 1§ A= A0 o I PR 6
4.1. TEST ENVIRONMENT AND MODE ... .ctuuuieietnneeesusctesnneeeeesnssasessssesessnsesssnsesssssseesssseeeessineeessneeerssneeeesnneeees 6
A4 A BESCRIRTION-OESUPPORT-UNFrSRer e A A R e e A S R e e 6
5. Facilities and ACCreditaltioNsS ......c. et 7
5.1. FACILITIES ....cocoMueeereeniernnsennnreensagfiosessserassereessenasaeennsennsssnsgiosserassesstMceserassensssennnseenesogfiorassesnesesNgeeses 7
b2—ACERERIPATONS s e e e e 7
5.3, MEASUREMENT UNCERTAINTY ..otuuiituittutetuetaueetnersnsttnneesneesnesesntessessssesntessneessitessetsnmeeemn 8
6. MEASUREMENT INSTRUMENT S ..ottt eaeenes 9
7. GENERAL TEST CONFIGURATIONS ... e 10
A I = BT = U= 10
- LIRS LR - Y . O . N N— 12
8.1. ANTENNA REQUIREMENTS ....citttttuuuueteeeeetstnuuuneseesasesunnssseeesesssnsnsnaeesessssssnseiasesessssssineeeeeesssnnnnaeeeeseenes 12
8.2, EMISSION B ANDWWIDTH .. etuteteutttneeuneteseesnsstenesssnessasesbasesnessnsssnessssssnsesnsessssssssesasstsneseseresnnesseeesnreres 13
8.3. FIELD STRENGTH OF FUNDAMENTAL EMISSIONS AND RADIATED EMISSIONS ..iuiivvniiiniiiiieeiiieeieieneeennens 16
(@A R BT N [N RN Sa6a566665300060, Go066005007 JI0a6606636A00066666330H0. “Ga6IG06605 (Aa0aaG0660IaIAAEGIG00 6o, GO0 S 22
8.5, CONDUCTED EMISSION ..vuuiituiiituieitniiesitetnetanesttntesasssssesasessnssssnses e ssnsesnsessnssssssessssssnssssssesnnsstnneesnrenes 23
4 Test Setup Photographs .o st e 26

Page 2 of 26



1y,
N e
World Standardization Certification & Testing Group (Shenzhen)Co.,td. g:m

ANS8I National Accreditation Board
T e RroiTED
= //'-—'\\

WS} ;
“’ - TESTING LABORATORY

I “hy, o i Certificate Number: AT-3951
Report No.: WSCT-ANAB-R&E250100002A-NFC hld}
1. Test Certification

Mobile Phone

ACCREDITED

. X6857
Infinix

INFINIX MOBILITY LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN MEI
STREET FOTAN NT HONGKONG

INFINIX MOBILITY LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN MEI
STREET FOTAN NT HONGKONG

10 December 2024 to 13 February 2025

FCC CFR Title 47 Part 15 Subpart C
KDB 558074 D01 DTS Meas Guidance v04

L e s

The above equipment has been tested by World Standardization Cerlification & Testing
_ Group(Shenzhen)Co., Ltd. and found compliance with the requirements set forth in the technical standards
i mentioned above. The results of testing in this report apply only to the product, which was tested. Other
f similar equipment will not necessarily produce the same results due to production tolerance and

measurement uncertainties.

Tested By: /’J g l'j) /Ha j} Checked By:

(Wang Xiang)

Approved By: Z 2 )/)M»\L\ Date: W }F&L}’Wﬂ )’0

( Li Huaibi)

ADD: Building A-B,Baoli'an Industtial Park,No.58 and 60, Tanglou Avenue, Shiyan Street, Bao'an Dislrict, Shenzhen Cily, Guangdong Province, China.|

| TEL : 0086-755-26996192 26996053 26996144 FAX : 0086-755-86376605 E-mail: fengbing.wang@wsct-cert.com Hitp: www.wscl-cerl.com

Waorld Standardizatlon Certification& Testing Group(Shenzhen) Co.,Lid

| Member of the WSCT Group (WSCGT.8A)
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2. Test Result Summary

Requirement CFR 47 Section Result
Antenna requirement §15.203 PASS
Emission Bandwidth 815.215 PASS

Field Strength of

Fundamental Emissions DA QASS
Radiated Emissions §15.225(d) / 15.209 PASS
Frequency Stability 815.225(e) PASS
Conducted Emission §15.207 PASS

Note: The EUT has a permanently and irreplaceable attached antenna, which complies
with the requirement FCC 15.203

Note:
1. PASS: Test item meets the requirement.
2. Fail: Test item does not meet the requirement.
3. N/A: Test case does not apply to the test object.

4. The test result judgment is decided by the limit of test standard.
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3. EUT Description

Product Name: Mobile Phone
Model : X6857
Trade Mark: Infinix

Operation Frequency: | 13.56MHz(TX/RX)

Antenna Type Integral Antenna
Modulation
Technology: AFINEC)

Adapter: U450XSB

Input: 100-240V~50/60Hz 1.8A

Output: 5.0V=3.0A 15W or 5.0-10.0V=4.5A

or 11.0V=4.1A 45.0W MAX

Rechargeable Li-ion Polymer Battery Model: BL-54BX
Rated Voltage: 3.91V

Rated Capacity: 5100mAh

Nominal Energy: 19.95Wh

Typical Capacity: 5200mAh

Limited Charge Voltage: 4.50V

Remark: N/A.

Note: 1. N/A stands for no applicable.
2. The antenna gain is provided by the customer. For any reported data issues caused by the
antenna gain, World Standardization Certification&Testing Group (Shenzhen) Co., Ltd assumes no
responsibility.

Operating Voltage:
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4. Genera Information
4.1. Test environment and mode

Operating Environment:

Temperature: 25.0 °C

Humidity: 56 % RH

Atmospheric Pressure: 1010 mbar

Test Mode:

Engineering mode: Keep the EUT in continuous transmitting
by select channel and modulations(The
value of duty cycle is 98.46%) with
Fully-charged battery.

The sample was placed (0.1m below 1GHz, 1.5m above 1GHz) above the ground
plane of 3m chamber. Measurements in both horizontal and vertical polarities were
performed. During the test, each emission was maximized by: having the EUT
continuously working, investigated all operating modes, rotated about all 3 axis (X, Y &
Z) and considered typical configuration to obtain worst position, manipulating
interconnecting cables, rotating the turntable, varying antenna height from 1m to 4m in
both horizontal and vertical polarizations. The emissions worst-case are shown in Test
Results of the following pages.

4.2. Description of Support Units

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

Equipment Model No. Serial No. | FCCID Trade Name

/ / / / /

Note:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended
use.

3. For conducted measurements (Output Power, 6dB Emission Bandwidth, Power Spectral Density, Spurious
Emissions), the antenna of EUT is connected to the test equipment via temporary antenna connector, the
antenna connector is soldered on the antenna port of EUT, and the temporary antenna connector is listed in the
Test Instruments.

Page 6 of 26



S WMCCREDITED
Sl ISO/iEC 7025

TESTING LABORATORY
Certificate Number : AT-3951

R 'y,
GY SANMX7Z,
ws [ World Standardization Certification & Testing Group ( Shenzhen )Co.,ltd. ;M S EdooeiAcor aiaBoes

Y »
//"/uln\“\\

Report No.: WSCT-ANAB-R&E250100002A-NFC
5. Facilities and Accreditations

5.1.Facilities

All measurement facilities used to collect the measurement data are located at

Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan Street,
Bao’an District, Shenzhen City, Guangdong Province, China of the World
Standardization Certification & Testing Group (Shenzhen) Co., Ltd.

The sites are constructed in conformance with the requirements of ANSI C63.4 and CISPR
Publication 22. All receiving equipment conforms to CISPR Publication 16-1, “Radio
Interference Measuring Apparatus and Measurement Methods.”

5.2.ACCREDITATIONS
ANAB - Certificate Number: AT-3951

The EMC Laboratory has been accredited by the American Association for Laboratory
Accreditation (ANAB).Certification Number: AT-3951
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5.3.Measurement Uncertainty

1.The following measurement uncertainty levels have been estimated for tests performed
on the EUT as specified in CISPR 16-4-2.This uncertainty represents an expanded
uncertainty expressed at approximately the 95% confidence level using a coverage factor of
k=2.

2. The Ulab is less than Ucispr, compliance is deemed to occur if no measured disturbance
level exceeds the disturbance limit;non-compliance is deemed to occur if any measured
disturbance level exceeds the disturbance limit.

3. For conducted emission test of laboratory have a measurement uncertainty greater than
that specified in harmonized standard, this equipment can still be used provided that an

adjustment is made follows : any additionan uncertaimty in the test system over and

above that specified in harmonized standard should be used to tighter the test
requirements-making the test harder to pass. This procedure will ensure that a test
system not comliant with harmonized standard does not increase the probability of
passing a EUT that would otherwise have failed a test if a test system comliant with
harmonized standard had been used.

PARAMETER Value

Conducted emissions (9 kHz-30 MHz) 3.2dB
Radiated emissions (9 kHz-30 MHz) 3.3dB

Radiated emissions (30 MHz-1 GHz) 3.8dB
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6. MEASUREMENT INSTRUMENTS
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Kind of . Last . .
Equipment Manufacturer Type No. Serial No. Calibrated alibrated until |Use or Not
EMI Test Receiver R&S ESCI 100005 2024-11-05 2025-11-04 |Z|
Bi-log Antenna SCHWARZBECK VULB9168 01488 2024-07-29 2025-07-28 X
Broadband Antenna SCHWARZBECK VULB9161 9161-4079 2024-11-05 2025-11-04 |Z|
Loop antenna SCHNARZBE FMZB1519B 00023 2024-11-05 2025-11-04 X
pre-amplifier CDslI PAP-1G18-38 -- 2024-11-05 2025-11-04 X
System Controller CT SC100 - 2024-11-05 2025-11-04 X
Spectrum analyzer R&S FSU26 200409 2024-11-05 2025-11-04 X
H & T Chamber Cugrfeshey GDJS-500-40 0329 2024-11-05 | 2025-11-04 X
gongwen
MXG Vector Signal
CEEET KEYSIGHT N5182B 53060646 2024-11-05 2025-11-04 X
IRG Analog Signg} Agilent N5171B 40060472 | 2024-11-05 | 2025-11-04 X
Generator
MXA Signal Analyzer Agilent N9020A 54123254 2024-11-05 2025-11-04 X
LEE b ezt Agilent U2021XA | 52110008 | 2024-11-05 | 2025-11-04 <
Power Sensor
Simultaneous !
Sampling DAO Agilent U2531A 53100008 | 2024-11-05 2025-11-04 X
Coaxial cable Megalon LMR400 N/A 2024-11-05 2025-11-04 X
GPIB cable megalon GPIB N/A 2024-11-05 2025-11-04 X
Cable H+S SUCOFLEX 102(0.2m) 2024-11-05 2025-11-04 X
Cable H+S SUCOFLEX 102(1.5m) 2024-11-05 2025-11-04 X
Anechoic chamber SAEMC 966 - 2024-11-05 2025-11-04 X
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7. GENERAL TEST CONFIGURATIONS

7.1.1. Test Environments

During the measurement, the normal environmental conditions were within the listed

ranges:

Relative Humidity 30% to 60%

Atmospheric Pressure 100 kPa to 102 kPa

Temperature NT (Normal Temperature) [+22°C to +25°C
Working Voltage of the EUT |NV (Normal Voltage) DC 3.91V

7.2. Test Setups

Test Setup 1
Radiated Test (Below 30 MHz)

lumtable R im R

\ EUT

IL’\'
O8m
Recerver

Ground Plane Coaxial Cable

(Di:agram 1)
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Test Setup 2
Radiated Test (30 MHz-1G)
‘.:\_-":T..\ "ﬁ".-‘ I'\"J"!‘v"!‘\u f\f ’?"'\"'1"'»*",“-.-'ﬁ".-f'ﬁvx“v ;\f ?"-g'!"gf',‘\,- Iﬁ"-,f'ﬂ*f}“\u ;\f ?.__\I_.'.__\-f.ﬂ; ;\___1 "ﬁ‘z"l‘\u f\f J?.__\I_.'.__J.ﬂ;'I._,.'R._..1 x"\_ u".l‘\'\.\.,- ,?,w ,?-._\I.-'-._% "ﬁ".-‘ ;\___J_.xvl\v_f\‘v_ ?..'\-’i )
Semi Anecholc Chamber -

"“:-\ RX Antenna coaxial cable 'i
H | ’ , 6m) =
= e Antfeed | =
= — - point s Ty
S I : 1~dm
Receivers Pre-amplifiers
m Coaxial cable (1m}~

(Diagram 2)
Test Setup 3
AC Power Supply Port Test

coaxial cable (80cm)

T Power Cable

Receive 90
— Powerinpu—  LISN / o

HGRP

(Diagram 3)

en City, Guangdéng Province, Chine

ADD:Bu A-B,Baoli'an Industrial Park,No.58 and 60, Tangt

-mail: fengbing. wang@wsct-cert.com Http: www.wsct-cert.com
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8. TESTITEMS

8.1. Antenna Requirements
8.1.1. Relevant Standards

FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section. The manufacturer may
design the unit so that a broken antenna can be replaced by the user, but the use of a
standard antenna jack or electrical connector is prohibited. This requirement does not apply
to carrier current devices or to devices operated under the provisions of §

15.211, § 15.213, § 15.217, § 15.219, or § 15.221. Further, this requirement does not apply
to intentional radiators that must be professionally installed, such as perimeter protection
systems and some field disturbance sensors, or to other intentional radiators which, in
accordance with 8§ 15.31(d), must be measured at the installation site. However, the installer
shall be responsible for ensuring that the proper antenna is employed so that the limits in
this part are not exceeded.

8.1.2. Antenna Anti-Replacement Construction
The Antenna Anti-Replacement as following method:

Protected Method Description

The antenna is embedded in the product. An embedded-in antenna design is used.
Reference Documents Iltem

Photo Please refer EUT internal photos.
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8.2. Emission Bandwidth
8.2.1. Definition

15.215(c);

Intentional radiators operating under the alternative provisions to the general emission limits
must be designed to ensure that the 20 dB bandwidth of the emission, or whatever
bandwidth may otherwise be specified in the specific rule section under which the
equipment operates, is contained within the frequency band designated in the rule section
under which the equipment is operated.

The following conditions shall be observed for measuring the occupied bandwidth and x dB
bandwidth:

» The transmitter shall be operated at its maximum carrier power measured under normal
test conditions.

» The span of the spectrum analyzer shall be set large enough to capture all products of the
modulation process, including the emission skirts, around the carrier frequency, but small
enough to avoid having other emissions (e.g. on adjacent channels) within the span.

* The detector of the spectrum analyzer shall be set to “Sample”. However, a peak, or peak
hold, may be used in place of the sampling detector since this usually produces a wider
bandwidth than the actual bandwidth (worst-case measurement). Use of a peak hold (or
“‘Max Hold”) may be necessary to determine the occupied / x dB bandwidth if the device is
not transmitting continuously.

* The resolution bandwidth (RBW) shall be in the range of 1% to 5% of the actual occupied /
x dB bandwidth and the video bandwidth (VBW) shall not be smaller than three times the
RBW value. Video averaging is not permitted.

Note: It may be necessary to repeat the measurement a few times until the RBW and VBW
are in compliance with the above requirement.

For the 99% emission bandwidth, the trace data points are recovered and directly summed
in linear power level terms. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5% of the total is reached, and that frequency
recorded. The process is repeated for the highest frequency data points (starting at the
highest frequency, at the right side of the span, and going down in frequency). This
frequency is then recorded. The difference between the two recorded frequencies

is the occupied bandwidth (or the 99% emission bandwidth).

8.2.2. Test Setup
See section 7.2(Diagram 1)
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8.2.3. Test Procedure

The 20dB bandwidth is measured with a spectrum analyzer connected via a receiver
antenna placed near the EUT while the EUT is operating in transmission mode.

Use the following spectrum analyzer settings:

Span = between 2 to 5 times the OBW

RBW = 1% to 5% the OBW

VBW = 3RBW

Sweep = auto

Detector function = peak

Trace = max hold

The 99% emission bandwidth is measured with a spectrum analyzer connected via a
receiver antenna placed near the EUT while the EUT is operating in transmission mode.
Use the following spectrum analyzer settings:

Span = between 1.5 to 5 times the OBW

RBW = 1% to 5% OBW

VBW = 3RBW

Sweep = auto

Detector function = peak

Trace = max hold

8.2.4. Test Result

Note: Because the measured signal is CW adjusting the RBW per C63.10 would not be
practical since measured bandwidth will always follow the RBW and the result will be
approximately twice the RBW.
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Test Data

Frequency Emission Bandwidth(20dB Occupied Bandwidth(99%)

(MHz) down)(Hz) (Hz)

13.560 730.769 628.205

Test Plots

Emission Bandwidth& 99% Occupied Bandwidth

® “REW 300 Hz pelta 1 [T1 ]
VEW 1 kHz 0.13 1E

Ref -27 dBm “Aatt 5 dB < SWT 300 ms 730.769230777 Hz
e 6 Hz
--30 H
Markgr T
71 dem|[EM
| 4o ; ss9co My
Markdr 2 [T1|)
(VIEW| =

l--&0 j ‘Y__ _M\E_-': I E
T [ n H ﬁﬂ)\ﬂM \AMﬂA l h ] ﬂ [
W

=
£
=

--110

F-120 £
TH -[127 dBm

Center 13.56 MHz 400 Hz/ Span 4 kHz

Date: 20.JAN.2025 10:47:13
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8.3. Field Strength of Fundamental Emissions and Radiated Emissions
8.3.1. Limit

FCC 8§815.225(a), (b), (c)

According to FCC section 15.225, for <30 MHz, Radiated emissions were measured
according to ANSI C63.4.

The EUT was set to transmit at the highest output power. The EUT was set 3 meter away
from the measuring antenna. The loop antenna was positioned 1 meter above the ground
from the center of the loop. The measuring bandwidth was set to 10 kHz. (Note: During
testing the receive antenna was rotated about its axis to maximize the emission from the
EUT)

There was no detected Restricted bands and Radiated spurious emission below 30MHz.
The 30m limit was converted to 3m Limit using square factor(x) as it was found by
measurements as follows; 3 m Limit(dBuVv/m) = 20log(X)+40log(30/3)=
20l0g(15848)+40I0og(30/3) = 124dBuV

Except as provided elsewhere in this Subpart, the emissions from an intentional radiator
shall not exceed the field strength levels specified in the following table:

S X
RO
‘e/, A TESTING LABORATORY
mmet Certificate Number : AT-3951

Frequency range Field Strength@30m Field Strength@10m | Field Strength@3m
(MHz) pV/m dBuV/m dBuV/m dBpV/m

Below 13.110 30 29.5 48.58 69.5

13.110 ~ 13.410 106 40.5 59.58 80.5

13.410 ~ 13.553 334 50.5 69.58 90.5

13.553 ~13.567 15848 84 103.08 124

13.5667 ~ 13.710 334 50.5 69.58 90.5

13.710 ~14.010 106 40.5 59.58 80.5
Above 14.010 30 29.5 48.58 69.5

Note:

1. Field Strength (dBuVv/m) = 20*log[Field Strength (uV/m)].
2. In the emission tables above, the tighter limit applies at the band edges.
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FCC 815.225(d)
According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the
emissions from an intentional radiator shall not exceed the field strength levels specified in
the following table:

Frequency (MHz) Field Strength (uV/m) Measurement distance (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

Note:

1. For Above 1000 MHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.
2. For above 1000 MHz, limit field strength of harmonics: 54dBuVvV/m@3m (AV) and
74dBuV/m@3m (PK).

8.3.2. Test Setup
See section 7.2(Diagram 1 and Diagram 2)

8.3.3. Test Procedure

The measurement frequency range is from 9 kHz to the 10th harmonic of the fundamental
frequency. The

Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations
of the Test Antenna are used to find the maximum radiated power. Mid channels on all
channel bandwidth verified.

Only the worst RB size/offset presented. The power of the EUT transmitting frequency
should be ignored.

All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst axis
test condition was recorded in this test report.

Use the following spectrum analyzer settings:

Span = wide enough to fully capture the emission being measured

RBW =1 MHz forf = 1 GHz, 100 kHz for 30 MHz < f <1 GHz, 10 kHz for 150 kHz < f < 30
MHz,

300 Hz for f < 150 kHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold
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8.3.4. Test Result

Field Strength of Fundamental Emissions
Note: Field Strength of Fundamental Emissions tests were performed in X, Y, Z axis
direction of EUT. And only the worst axis test condition was recorded in this test report.

Test Plot

Test Antenna-LOOP, EUT X axis
140.0 dBu¥/m

130
120
110
100
90

g0

70 1
60
50
40
30
20

10
0.0 peak
10.000 11.400 12.800 [MHz] 14.900 17.000

FC Part1h 225 _[NFC)10MHz-30MHZ

No Frequency | Reading | Factor Level Limit  |Margin
) (MHz) (dBuV) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)

1" 13.9516 13.40 21.68 65.08 9050 |-25.42| peak

Detector
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Radiated Emissions

Note 1: This frequency which near 13.560 MHz with circle should be ignored because they
are NFC carrier frequency.

Note 2: All Radiated Emissions tests were performed in X, Y, Z axis direction of EUT. And
only the worst axis test condition was recorded in this test report.

The Data and Plots (9 kHz ~ 30 MHz)

Below 30 MHz, Test Antenna LOOP, EUT X axis
1400 dBu¥/m

130
120
110
100
90
g0
70
&0
50
40
30
20

10

0.0
0.009 (MHz) 5.000 30.0

FCC Part1s 225[NFC)9KHz-30MHS
b

ak

No Frequency | Reading | Factor Level Limit |Margin
' (MHz) (dBuV) | (dB/m) |[(dBuV/m) (dBuV/m)| (dB)

0.0253 32.87 10.00 42.87 11921 |-76.34| peak
0.1121 33.68 10.00 43.68 106.55 |-62.87| peak
0.2527 20.85 10.00 30.85 9963 |-68.78| peak
0.9586 18.62 10.00 28.62 68.62 |-40.00| peak
27435 527 10.00 15.27 69.50 |-54.23| peak
* 132.5600 25.21 3550 60.71 69.50 | -8.79 | peak

Detector
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sroup (WSCTA) Page 19 of 26



\\\‘\"l"l’l/,

ws [ r World Standardization Certification & Testing Group (Shenzhen)Co.,ltd. e e

= ACCREDITED

N

N

\\\\\HH Y,
'/"I u\“\

% AN S, ———
"/’l Il nre |\“\\\ (}-Ytgé:;d %bi‘?b%?fﬂ"—‘;%!
Report No.: WSCT-ANAB-R&E250100002A-NFC
30 MHz to 1 GHz,
Horizontal:
87.0 dBu¥/m
77
67
LT) FCC Part15 RE-Clasz/B_30-1000MHz
Margin -6 dB
47
37
27
17
¥
-3
-13
-23
-33
J0_000 G000 [MHz]) 20000 1000. 000
No Frequency | Reading | Factor Level Limit |Margin Detecior
' (MHz) (dBuV) (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 32 8349 37.60 -19.55 18.05 4000 |-21.95| QP
2 87.6095 4163 -23.95 17.68 4000 |-22.32| QP
3 167.8243 4392 -20.35 23.57 4350 |-1993| QP
4 2868566 37.63 20071 16.92 46.00 |-29.08| QP
5 521.1166 2967 1511 14.56 46.00 |-3144| QP
B " 8296725 47 37 -10.57 36.80 46.00 | -9.20 QF

Guangdéng Province, China
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Vertical:
87.0 dBu¥'/m
7
67
LTy FCC Part15 RE-Class B_30-1000MHz
Margin -6 dB [
47 =
37
27
17 eak
¥
-3
13
-23
-33
30000 G000 [MHz]) 20000 1000, 000
No Frequency | Reading | Factor Level Limit |Margin Detecion
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|{dBuV/m)| (dB)
1 33.1240 55.61 -19.54 36.07 4000 | -3.93 QP
2 47 8470 48 97 -19.04 2993 4000 |-10.0v| QP
3 88.3421 53.90 -24 04 29.86 4350 |-1364| QP
4 168.3400 40.14 -20.40 19.74 4350 |-2376| QP
5 286.9823 3862 -20.70 17.92 46.00 |-28.08| QP
5] 825.3200 31.91 -10.65 21.26 46.00 |-2474| QP
Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)

an Stg€et, Bao'an District, Shenzhen City, Guangdéng Province China
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8.4. Frequency Tolerance
8.4.1. Limit

FCC §15.225(e)

The frequency tolerance of the carrier signal shall be maintained within £0.01% of the
operating frequency over a temperature variation of —20 degrees to +50 degrees C at
normal supply voltage, and for a variation in the primary supply voltage from 85% to 115% of
the rated supply voltage at a temperature of 20 degrees

C. For battery operated equipment, the equipment tests shall be performed using a new
battery.

8.4.2. Test Setup
See section 7.2(Diagram 1)

8.4.3. Test Procedure

1. The test is performed in a Temperature Chamber.
2. The EUT is configured as MS + DC Power Supply.

8.4.4. Test Result

Note 1: Because the 85%(3.2895V) and 115% (4.4505V)of the rated supply voltage value
exceeds the cut-off voltage upper(4.45V) and lower(3.45V) limit of the manufacturer, the
cut-off voltage of EUT is test here.

OPERATING FREQUENCY: | 13560000 Hz
REFERENCE VOLTAGE: 3.91V
DEVIATION LIMIT: +0.01%
VOLTAGE (%) Test Conditions Frequency(Hz) | Deviation (%) | Verdict
Power Temperature
(vbC) | (°C)
100 -10 13560004 -0.000034 Pass
100 0 13560022 -0.000165 Pass
100 +10 13559955 0.000332 Pass
100 +20 13560002 -0.000018 Pass
100 3.91 +25 13559966 0.000248 Pass
100 +30 13559989 0.000081 Pass
100 +40 13560028 -0.000204 Pass
100 +50 13560023 -0.000167 Pass
100 +55 13559969 0.000227 Pass
MAX(Battery Pass
End Point, 85) 3.45 +25 13560039 -0.000288
MIN(Battery Pass
End Point, 115) 4.50 +25 13559959 0.000302
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8.5. Conducted Emission
8.5.1. Limit
FCC 8§15.207

For an intentional radiator that is designed to be connected to the public utility (AC) power
line, the radio frequency voltage that is conducted back onto the AC power line on any
frequency within the band 150 kHz to 30 MHz shall not exceed the limits in the following
table, as measured using a 50uH/50Q line impedance stabilization network (LISN).

Conducted Limit (dBpV)
Frequency range (MHz) :
Quai-peak Average
0.15-0.50 66 to 56 56 to 46
0.50-5 56 46
0.50- 30 60 50

8.5.2. Test Setup
See section 4.2(Diagram 3)

8.5.3. Test Procedure

The maximum conducted interference is searched using Peak (PK), if the emission levels
more than the AV and QP limits, and that have narrow margins from the AV and QP limits
will be re-measured with AV and QP detectors. Tests for both L phase and N phase lines of
the power mains connected to the EUT are performed. Refer to recorded points and plots
below.

Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies
(such as a nominal 120 VAC, 50/60 Hz and 240 VAC, 50/60 Hz) for which the device is
capable of operation. A device rated for 50/60 Hz operation need not be tested at both
frequencies provided the radiated and line conducted emissions are the same at both
frequencies.

8.5.4. Test Result

Note 1: Devices subject to Part 15 must be tested for all available U.S. voltages and
frequencies (such as a nominal 120 VAC, 60 Hz and 240 VAC, 50 Hz) for which the device
is capable of operation. So, The configuration 120 VAC, 60 Hz and 240 VAC, 50 Hz were
tested respectively, but only the worst configuration (120 VAC, 60 Hz ) shown here.
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TESTING LABORATORY
Certificate Number : AT-3851

Temperature

20 C

Relative Humidity

48%

Pressure

1010 hPa

Test Mode

NFC

Conducted Emission on Line Terminal of the power line (150 kHz to 30MHz)

90.0 dBu¥
80
70
&0 ‘\\ F[il: Part15 CE-Claz= B_QP
50 N\\ I-L;E Part15 CE Class B_AVe
40 |1 3 & 7 9 11
zz : g 10 12 peak
AVE
10
0
-10
-20
-30
0150 0.500 [MHz]) 5 000 30.000
No. | Fresuercy | Readg | Factor | Love | Lk Marg) oo
1 0.1635 15.55 20.72 36.27 6528 |-29.01 QP
2 0.1635 434 20.72 25.06 5528 |-30.22| AVG
3 0.2220 12.28 20.68 32.96 62.74 |-29.78 QP
4 0.2220 0.88 20.68 21.56 52.74 |-31.18| AVG
5 0.2760 10.88 20.64 31.52 60.94 |-2942 QF
6 0.2760 -1.24 20.64 19.40 50.94 |-31.54| AVG
7* 0.5415 1313 20.52 33.65 56.00 |-2235, QP
8 0.5415 -0.85 20.52 19.67 46.00 |-26.33| AVG
9 2.0355 1210 20.61 32.71 56.00 |-23.29 QP
10 2.0355 -2.36 20.61 18.25 46.00 |-27.75| AVG
11 16.0080 15.92 2019 36.11 60.00 |-23.89 QP
12 16.0080 0.37 2019 20.56 50.00 |-29.44 | AVG
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Conducted Emission on Neutral Terminal of the power line (150 kHz to 30MHz)

0.0 dBu¥
g0
70
&0 \\ F[il: Part15 CE-Claszs B_QFP
50 1\—\\ I-L;E Rart15 CEClass B_AVe
40 3 5 79 1
o (2 f ; 12 peak
20 MWWWMME
10
0
-10
-20
-30
0.150 0.500 [MHz] 5.000 30.000
No | "k | aBuvy | @By | (@Buv) | @Buv) | (aB) |2
1 0.1590 20.96 2072 41.68 6552 |-2384| QP
2 0.1590 520 2072 2592 5652 |-29680| AVG
3 0.2130 1427 20.68 34 95 6309 |-2814| QP
4 0.2130 0.66 20.68 21.34 5309 |-31.75| AVG
5 0.2714 12.05 2065 3270 6107 |-2837| QP
6 0.2714 -0.90 2065 19.75 51.07 |-31.32| AVG
7 0.5460 12.13 2052 3265 5600 |-23.35| QP
8 0.5460 0.76 2052 21.28 46.00 |-24.72| AVG
g 0.6540 1277 2053 33.30 5.00 (-2270| QP
10 0.6540 -0.52 2053 20.01 46.00 |-2599 | AVG
11 14 5680 16.15 2019 36.34 6000 |-2366| QP
12 14 5680 229 2019 2248 5000 |-2752| AVG
Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = LISN Factor + Cable loss

Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)

Q.P. =Quasi-Peak  AVG =average

* is meaning the worst frequency has been tested in the frequency range 150 kHz to 30MHz.
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